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this research, the appropriée temperature and time for prod'!Cr>s 3 hinh
density INCONEL 718 via Hot-Pressing Process was studied. The high temperature
tensile properties of the dense INCONEL 718 was then tested and compared the
results with the Wrought-Typed sample received from the Thai Airways International
PCL.

The experiment indicated that the appropriate temperature to form a product
by this mean was 1,258 °c and the required holding time at high temperature was at
least one hour. The density of the product was more than 99 % of theoretical density.
After Standard Heat Treatment, the carbide at grain boundary was transformed form
continuous thick sheet to discontinuous chain. There were also uniformly dispressed
fine carbides within the grain of the Hot-Pressed product while there were not in the
samples from the Thai Airways International PCL. The hardness of this Hot-Pressed
products was higher than the sample from the Thai Airways International PCL. For the
tensile testing at 650 Clthe Hot-Pressed product had UTS and 0.2 % Proof Stress
higher than the sample from the Thai Airways International PCL. but the elongation
was much lower. The fracture of Hot-Pressed product was brittle while the sample
from the Thai Airways International PCL. was ductile.
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